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p E I | lott Elliott Laboratories Inc.

February 18, 2003

American TCB

6731 Whittier Avenue
Suite C110

McLean VA 22101

Gentlemen:

The enclosed documents constitute a formal submittal and application for a Grant of Equipment
Authorization pursuant to Subpart C of Part 15 of FCC Rules (CFR 47) regarding intentional
radiators. Data within this report demonstrates that the equipment tested complies with the FCC
limits for intentional radiators.

Elliott Laboratories, as duly authorized agent prepared this submittal. A copy of the letter of our
appointment as agent is enclosed.

If there are any questions or if further information is needed, please contact Elliott Laboratories
for assistance.

Sincerely,
Mark Briggs
Director of Engineering

MB/dmg

Enclosures: Application Fee
FCC Form 731
Agent Authorization Letter
Emissions Test Report with Exhibits
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; E I | lott Elliott Laboratories Inc. 684 West Maude Avenue

February 18, 2003

Certification and Engineering Bureau
Industry Canada

Spectrum Engineering Branch

3701 Carling Avenue, Building 94
Ottawa, Canada

K2H 8S2

Gentlemen:

The enclosed documents constitute a formal submittal and application for Certification pursuant
to RSS-210 and RSP-100 regarding low power, license-exempt radio communications devices.
Data within this report demonstrates that the equipment tested complies with the RSS-210,
Issue 5 (November 2001) limits for such devices.

Elliott Laboratories, as duly authorized agent prepared this submittal. A copy of the letter of our
appointment as agent is enclosed. Please also find enclosed a check in the amount of US $318 to
cover the assessment fee (CDN§$ 470.00) and certification fee (CDN$45.00). An additional 2%
surcharge was added to the exchange rate of CDN§1.00= US$318 to cover banking charges.

If there are any questions or if further information is needed, please contact Elliott Laboratories
for assistance.

Sincerely,

Mark Briggs
Director of Engin€ering

MB/dmg
Enclosures: Application Form
Application Fee
Agent Authorization Letter
Emissions Test Report with Appendices
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Electromagnetic Emissions Test Report
and
Application for Grant of Equipment Authorization
pursuant to
FCC Part 15, Subpart C and RSS - 210 Specifications for an
Intentional Radiator on the
Microwave Data Systems
Model: Carrier Wave 500

FCCID: E5SMDS-CW500

GRANTEE:  Microwave Data Systems
175 Science Parkway
Rochester, NY 14620

TEST SITE:  Elliott Laboratories, Inc.
684 W. Maude Avenue
Sunnyvale, CA 94086
REPORT DATE:  February 18, 2003
FINAL TEST DATE:  Febraury 10 and February 11, 2003

AUTHORIZED SIGNATORY:: W M

Mark Briggs
Director of Englneermg

.

1

Elliott Laboratories, Inc. is accredited by the A2LA, certificate number 2016-01, to perform
the test(s) listed in this report. This report shall not be reproduced, except in its entirety,
without the written approval of Elliott Laboratories, Inc.
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Elliott Laboratories, Inc. -- EMC Department Test Report
Report Date: February 18, 2003

Equipment Name and Model:

Transceiver, Carrier Wave 500

Manufacturer:

Microwave Data Systems

Tested to applicable standard:
RSS210, Issue 5, February 1996
Low Power License-Exempt Radio Communication Devices

Test Report Prepared For:
Dennis McCarthy
Microwave Data Systems
175 Science Parkway
Rochester, NY 14620
USA

Measurement Facility Description Filed With Department of Industry:

Departmental Acknowledgement Number: IC2845 SV3, Dated July 3, 1997

Declaration of Compliance

I declare that the testing was performed or supervised by me; that the test measurements were
made in accordance with the above mentioned departmental standards (through the use of ANSI
C63.4 as detailed in section 5.3 of RSS-210, Issue 5); and that the equipment performed in
accordance with the data submitted in this report.

Signature
Name  Mark Briggs
Title  Director of Engineetfng
Elliott Laboratories Inc.
Address 684 W. Maude Ave
Sunnyvale, CA 94086
USA

Date:  February 18, 2003
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Elliott Laboratories, Inc. -- EMC Department Test Report
Report Date: February 18, 2003

SCOPE

An electromagnetic emissions test has been performed on the Microwave Data Systems
model Carrier Wave 500 pursuant to Subpart C of Part 15 of FCC Rules for intentional
radiators. Conducted and radiated emissions data has been collected, reduced, and
analyzed within this report in accordance with measurement guidelines set forth in ANSI
C63.4-1992 as outlined in Elliott Laboratories test procedures.

The intentional radiator above has been tested in a simulated typical installation to
demonstrate compliance with the relevant FCC performance and procedural standards.

Final system data was gathered in a mode that tended to maximize emissions by varying
orientation of EUT, orientation of power and I/O cabling, antenna search height, and
antenna polarization.

Every practical effort was made to perform an impartial test using appropriate test
equipment of known calibration. All pertinent factors have been applied to reach the
determination of compliance.

The test results recorded herein are based on a single type test of the Microwave Data
Systems model Carrier Wave 500 and therefore apply only to the tested sample. The
sample was selected and prepared by Dennis McCarthy of Microwave Data Systems.

OBJECTIVE

The primary objective of the manufacturer is compliance with Subpart C of Part 15 of
FCC Rules for the radiated and conducted emissions of intentional radiators.
Certification of these devices is required as a prerequisite to marketing as defined in Part
2 the FCC Rules.

Certification is a procedure where the manufacturer or a contracted laboratory makes
measurements and submits the test data and technical information to the FCC. The FCC
issues a grant of equipment authorization upon successful completion of their review of
the submitted documents. Once the equipment authorization has been obtained, the label
indicating compliance must be attached to all identical units, which are subsequently
manufactured.

STATEMENT OF COMPLIANCE

The tested sample of Microwave Data Systems model Carrier Wave 500 complied with
the requirements of Subpart C of Part 15 of the FCC Rules for low power intentional
radiators.

Maintenance of FCC compliance is the responsibility of the manufacturer. Any
modification of the product, which may result in increased emissions, should be checked
to ensure compliance has been maintained (i.e., printed circuit board layout changes,
different line filter, different power supply, harnessing or I/O cable changes, etc.).

File: R50214 Page 4 of 16 pages



Elliott Laboratories, Inc. -- EMC Department

Test Report
Report Date: February 18, 2003

SUMMARY OF RESULTS

OPERATION IN THE 5725 - 5850 MHz BAND

FCSC Pgrt 15 RSS ?210 Description Measured Value Comments Result
ection Section
Digital Disr}e]:itteénesc;li:lsce S}{St? m must “Fi“.ze a .
15.247(a) 6.6.2(0) . digital transmission Complies
Modulation Spread Spectrum
. technology
techniques
. . As per communication from Industry Canada,
) 6.6.2 (0) (b) Processing Gain pthis requirement has been withg};awn
15.247 (a) (2) . 6dB Bandwidth |  37.7 MHz Minimun abowedis | Complies
Transmitters can
employing antennas with
15.247 (b) (3) 25.1 dBm directional gain greater
15.247 (b)(4) - Output Power (0.3236 Watts) then 6 dBi without any Complies
(i1) EIRP =64.5 W | corresponding reduction in
transmitter peak output
power
Transmitters can
employing antennas with
25.1 dBm directional gain greater
- 6.2.2(0)(b) Output Power (0.3236 Watts) then 6 dBi without any Complies
EIRP =64.5 W | corresponding reduction in
transmitter peak output
power
Power Spectral Maximum permitted is .
15.247(d) 6.2.2 (0)(b) Density .33dBm/MHz RdBm/3kHz Complies
Spurious
Emissions — All spurious
15.247(c) 6.2.2(e) (1) Antenna emissions < - Complies
Conducted 20dBc¢ All spurious emissions < -
30MHz — 25GHz 20dBc. Emissions in
restricted bands must meet
. the radiated emissions
5247 Radiated 51.2dBuV/m @ | limits detailed in 15.207
247(c) / Spurious .
6.2.2(e) (1) - 17,531 MHz Complies
15.209 Emissions (2.8 dB)
30MHz — 25GHz ’
15.207 6.6 AC Conducted | NJAEUTis DC | /s EUT s DC operated | Complies
Emissions operated
RF Exposure
15.247 (b) (5) Requirements MPE Exposure
15.203 6.2.2(0) (e2) RF Connector Erofe551gnal Professional installation Complies
installation

EIRP calculated using antenna gain of 23dBi in the 5.7 GHz band

File: R50214
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Elliott Laboratories, Inc. -- EMC Department Test Report
Report Date: February 18, 2003

MEASUREMENT UNCERTAINTIES

ISO Guide 17025 requires that an estimate of the measurement uncertainties associated
with the emissions test results be included in the report. The measurement uncertainties
given below are based on a 95% confidence level and were calculated in accordance with
NAMAS document NIS 81.

Measurement Type Frequency Range Calculated Uncertainty
(MHz) (dB)
Conducted Emissions 0.15 to 30 +2.4
Radiated Emissions 30 to 1000 +3.6

File: R50214 Page 6 of 16 pages



Elliott Laboratories, Inc. -- EMC Department Test Report
Report Date: February 18, 2003

EQUIPMENT UNDER TEST (EUT) DETAILS
GENERAL

The Microwave Data Systems model Carrier Wave 500 is an ISM Band Radio, which is
designed to FCC part 15 license free applications. Normally, the IDU (indoor unit)
would be placed on a tabletop during operation. The IDU was, therefore, treated as
tabletop equipment during testing to simulate the end user environment. The electrical
rating of the IDU is -33 to -72 V DC @ 1.5 Amps.

The ODU (outdoor unit) is tower mounted during normal operation. The ODU was,
therefore, treated as Tower mounted equipment during testing to simulate the end user
environment. The ODU gets its DC voltages from the IDU.

The sample was received on February 10, 2003 and tested on Febraury 10 and February
11, 2003. The EUT consisted of the following component(s):

Manufacturer/Model/Description Serial Number
MDS/ Carrier Wave 500/ ISM Band Radio -

ENCLOSURE

The IDU enclosure is primarily constructed of fabricated sheet steel. It measures
approximately 17" wide by 18" deep by 4" high

The ODU enclosure is primarily constructed of diecast aluminum. It measures
approximately 15" wide by 15" deep by 4" high.
MODIFICATIONS

The EUT did not require modifications in order to comply with the emission
specifications

SUPPORT EQUIPMENT
No local equipment was used during emissions testing.

The following equipment was used as remote support equipment for emissions testing:

Manufacturer/Model/Description Serial Number
Kepco/4822M/DC power supply P185238

File: R50214 Page 7 of 16 pages



Elliott Laboratories, Inc. -- EMC Department

Test Report

Report Date: February 18, 2003

EXTERNAL 1/0 CABLING

The I/O cabling configuration during emissions testing was as follows:

Cable Description Length (m) From Unit/Port To Unit/Port
Mutliwire 2 F1(A) Terminated
Mutliwire 2 F1 (B) Terminated
RJ45 2 Ch1 Terminated
RJ45 2 Ch2 Terminated
RJ45 2 Ch3 Terminated
RJ45 2 Ch4 Terminated
Coaxial 1.5 RF out External Antenna
2 wire 30 DC input DC Power Source

TEST SOFTWARE

EUT was operating at maximum power at a set channel. Internal software was used to

exercise the ports.

File: R50214
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Elliott Laboratories, Inc. -- EMC Department Test Report
Report Date: February 18, 2003

TEST SITE
GENERAL INFORMATION

Final test measurements were taken on Febraury 10 and February 11, 2003 at the Elliott
Laboratories Open Area Test Site # 3 located at 684 West Maude Avenue, Sunnyvale,
California. The test site contains separate areas for radiated and conducted emissions
testing. Pursuant to section 2.948 of the Rules, construction, calibration, and equipment
data has been filed with the Commission.

The FCC recommends that ambient noise at the test site be at least 6 dB below the
allowable limits. Ambient levels are below this requirement with the exception of
predictable local TV, radio, and mobile communications traffic. The test site contains
separate areas for radiated and conducted emissions testing. Considerable engineering
effort has been expended to ensure that the facilities conform to all pertinent FCC
requirements.

CONDUCTED EMISSIONS CONSIDERATIONS

Conducted emissions testing is performed in conformance with ANSI C63.4-1992.
Measurements are made with the EUT connected to the public power network through a
nominal, standardized RF impedance, which is provided by a line impedance stabilization
network, known as a LISN. A LISN is inserted in series with each current-carrying
conductor in the EUT power cord.

RADIATED EMISSIONS CONSIDERATIONS

The FCC has determined that radiation measurements made in a shielded enclosure are
not suitable for determining levels of radiated emissions. Radiated measurements are
performed in an open field environment. The test site is maintained free of conductive
objects within the CISPR defined elliptical area incorporated in ANSI C63.4 guidelines.

File: R50214 Page 9 of 16 pages



Elliott Laboratories, Inc. -- EMC Department Test Report
Report Date: February 18, 2003

MEASUREMENT INSTRUMENTATION

RECEIVER SYSTEM

An EMI receiver as specified in CISPR 16-1 is used for emissions measurements. The
receivers used can measure over the frequency range of 9 kHz up to 2000 MHz. These
receivers allow both ease of measurement and high accuracy to be achieved. The
receivers have Peak, Average, and CISPR (Quasi-peak) detectors built into their design
so no external adapters are necessary. The receiver automatically sets the required
bandwidth for the CISPR detector used during measurements.

For measurements above the frequency range of the receivers, a spectrum analyzer is
utilized because it provides visibility of the entire spectrum along with the precision and
versatility required to support engineering analysis. Average measurements above
1000MHz are performed on the spectrum analyzer using the linear-average method with
a resolution bandwidth of 1 MHz and a video bandwidth of 10 Hz.

INSTRUMENT CONTROL COMPUTER

The receivers utilize either a Rohde and Schwarz EZM Spectrum Monitor/Controller or
contain an internal Spectrum Monitor/Controller to view and convert the receiver
measurements to the field strength at an antenna or voltage developed at the LISN
measurement port, which is then compared directly with the appropriate specification
limit. This provides faster, more accurate readings by performing the conversions
described under Sample Calculations within the Test Procedures section of this report.
Results are printed in a graphic and/or tabular format, as appropriate. A personal
computer is used to record all measurements made with the receivers.

The Spectrum Monitor provides a visual display of the signal being measured. In
addition, the controller or a personal computer run automated data collection programs
which control the receivers. This provides added accuracy since all site correction
factors, such as cable loss and antenna factors are added automatically.

LINE IMPEDANCE STABILIZATION NETWORK (LISN)

Line conducted measurements utilize a fifty microhenry Line Impedance Stabilization
Network as the monitoring point. The LISN used also contains a 250 uH CISPR adapter.
This network provides for calibrated radio frequency noise measurements by the design
of the internal low pass and high pass filters on the EUT and measurement ports,
respectively.

File: R50214 Page 10 of 16 pages



Elliott Laboratories, Inc. -- EMC Department Test Report
Report Date: February 18, 2003

POWER METER

A power meter and thermister mount are used for all direct output power measurements
from transmitters as they provide a broadband indication of the power output.

FILTERS/ATTENUATORS

External filters and precision attenuators are often connected between the receiving
antenna or LISN and the receiver. This eliminates saturation effects and non-linear
operation due to high amplitude transient events.

ANTENNAS

A biconical antenna is used to cover the range from 30 MHz to 300 MHz and a log
periodic antenna is utilized from 300 MHz to 1000 MHz. Narrowband tuned dipole
antennas are used over the entire 30 to 1000 MHz range for precision measurements of
field strength. Above 1000 MHz, a horn antenna is used. The antenna calibration factors
are included in site factors programmed into the test receivers.

ANTENNA MAST AND EQUIPMENT TURNTABLE

The antennas used to measure the radiated electric field strength are mounted on a non-
conductive antenna mast equipped with a motor-drive to vary the antenna height.

ANSI C63.4 specifies that the test height above ground for table mounted devices shall
be 80 centimeters. Floor mounted equipment shall be placed on the ground plane if the
device is normally used on a conductive floor or separated from the ground plane by
insulating material from 3 to 12 mm if the device is normally used on a non-conductive
floor. During radiated measurements, the EUT is positioned on a motorized turntable in
conformance with this requirement.

INSTRUMENT CALIBRATION

All test equipment is regularly checked to ensure that performance is maintained in
accordance with the manufacturer's specifications. All antennas are calibrated at regular
intervals with respect to tuned half-wave dipoles. An exhibit of this report contains the
list of test equipment used and calibration information.

File: R50214 Page 11 of 16 pages



Elliott Laboratories, Inc. -- EMC Department Test Report
Report Date: February 18, 2003

TEST PROCEDURES
EUT AND CABLE PLACEMENT

The FCC requires that interconnecting cables be connected to the available ports of the
unit and that the placement of the unit and the attached cables simulate the worst case
orientation that can be expected from a typical installation, so far as practicable. To this
end, the position of the unit and associated cabling is varied within the guidelines of
ANSI C63.4, and the worst case orientation is used for final measurements.

CONDUCTED EMISSIONS

Conducted emissions are measured at the plug end of the power cord supplied with the
EUT. Excess power cord length is wrapped in a bundle between 30 and 40 centimeters in
length near the center of the cord. Preliminary measurements are made to determine the
highest amplitude emission relative to the specification limit for all the modes of
operation. Placement of system components and varying of cable positions are
performed in each mode. A final peak mode scan is then performed in the position and
mode for which the highest emission was noted on all current carrying conductors of the
power cord.

RADIATED EMISSIONS

Radiated emissions measurements are performed in two phases as well. A preliminary
scan of emissions is conducted in which all significant EUT frequencies are identified
with the system in a nominal configuration. At least two scans are performed from 30
MHz up to the frequency required by the regulation specified on page 1. One or more of
these is with the antenna polarized vertically while the one or more of these is with the
antenna polarized horizontally. During the preliminary scans, the EUT is rotated through
360°, the antenna height is varied and cable positions are varied to determine the highest
emission relative to the limit.

A speaker is provided in the receiver to aid in discriminating between EUT and ambient
emissions. Other methods used during the preliminary scan for EUT emissions involve
scanning with near field magnetic loops, monitoring I/O cables with RF current clamps,
and cycling power to the EUT.

Final maximization is a phase in which the highest amplitude emissions identified in the
spectral search are viewed while the EUT azimuth angle is varied from 0 to 360 degrees
relative to the receiving antenna. The azimuth which results in the highest emission is
then maintained while varying the antenna height from one to four meters. The result is
the identification of the highest amplitude for each of the highest peaks. Each recorded
level is corrected in the receiver using appropriate factors for cables, connectors,
antennas, and preamplifier gain. Emissions, which have values close to the specification
limit, may also be measured with a tuned dipole antenna to determine compliance.
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Elliott Laboratories, Inc. -- EMC Department Test Report
Report Date: February 18, 2003

CONDUCTED EMISSIONS FROM ANTENNA PORT

Direct measurements are performed with the antenna port of the EUT connected to either
the power meter or spectrum analyzer via a suitable attenuator and/or filter. These are
used to ensure that the front end of the measurement instrument is not overloaded by the
fundamental transmission.

File: R50214 Page 13 of 16 pages
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SPECIFICATION LIMITS AND SAMPLE CALCULATIONS

The limits for conducted emissions are given in units of microvolts, and the limits for
radiated emissions are given in units of microvolts per meter at a specified test distance.
Data is measured in the logarithmic form of decibels relative to one microvolt, or dB
microvolts (dBuV). For radiated emissions, the measured data is converted to the field
strength at the antenna in dB microvolts per meter (dBuV/m). The results are then
converted to the linear forms of uV and uV/m for comparison to published specifications.

For reference, converting the specification limits from linear to decibel form is
accomplished by taking the base ten logarithm, then multiplying by 20. These limits in
both linear and logarithmic form are as follows:

CONDUCTED EMISSIONS SPECIFICATION LIMITS, SECTION 15.207

Frequency
Range Limit Limit
(MHz) (uv) (dBuV)
0.450 to 30.000 250 48

RADIATED EMISSIONS SPECIFICATION LIMITS, SECTION 15.209

Frequency
Range Limit Limit
(MHz) (uV/m @ 3m) (dBuV/m @ 3m)
0.009-0.490 2400/Fg g, @ 300m 67.6-20*log10(FxH,) @ 300m
0.490-1.705 24000/Fg, @ 30m 87.6-20*log; o(Fgx g, @ 30m
1.705 to 30 30 @ 30m 29.5 @ 30m
30 to 88 100 40
88 to 216 150 43.5
216 to 960 200 46.0
Above 960 500 54.0
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SAMPLE CALCULATIONS - CONDUCTED EMISSIONS

Receiver readings are compared directly to the conducted emissions specification limit
(decibel form) as follows:

R.-B=C
and

C-S=M
where:

R, = Receiver Reading in dBuV

B = Broadband Correction Factor*
C = Corrected Reading in dBuV
S = Specification Limit in dBuV

M = Margin to Specification in +/- dB

* Broadband Level - Per ANSI C63.4, if the amplitude measured in the quasi-peak
mode is at least 6 dB higher than the amplitude measured in the average mode, the level
measured in the quasi-peak mode may be reduced by 13 dB before comparing it to the

limit.

File: R50214
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SAMPLE CALCULATIONS - RADIATED EMISSIONS

Receiver readings are compared directly to the specification limit (decibel form). The
receiver internally corrects for cable loss, preamplifier gain, and antenna factor. The
calculations are in the reverse direction of the actual signal flow, thus cable loss is added
and the amplifier gain is subtracted. The Antenna Factor converts the voltage at the
antenna coaxial connector to the field strength at the antenna elements. A distance factor,
when used for electric field measurements, is calculated by using the following formula:

Fd

20*LOG10 (Dm/Ds)
where:

Fq = Distance Factor in dB

Dm = Measurement Distance in meters

Dg Specification Distance in meters

Measurement Distance is the distance at which the measurements were taken and
Specification Distance is the distance at which the specification limits are based. The
antenna factor converts the voltage at the antenna coaxial connector to the field strength
at the antenna elements.

The margin of a given emission peak relative to the limit is calculated as follows:

R¢

Ry + Fg
and

M = R¢- Lg

where:
Rr = Receiver Reading in dBuV/m
Fq = Distance Factor in dB
Rc = Corrected Reading in dBuV/m
Ls = Specification Limit in dBuV/m

M = Margin in dB Relative to Spec
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EXHIBIT 1: Test Equipment Calibration Data

1 Page
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File: T50130

Radiated Emissions, 30 - 40000 MHz, 11-Feb-03
Engineer: mfaustino

Manufacturer Description

EMCO Biconical Antenna, 30-300 MHz

EMCO Horn Antenna, D. Ridge 1-18GHz

EMCO Log Periodic Antenna, 0.2-2 GHz

Filtek High Pass Filter, 1GHz

Hewlett Packard Microwave EMI test system (SA40, 9Hz - 40GHz), system 2
Hewlett Packard Microwave Preamplifier, 1-26.5GHz

Hewlett Packard Spectrum Analyzer, 9KHz - 22GHz

Rohde & Schwarz Test Receiver, 20-1300MHz

Model # Assett # Cal interval Last Calibrated Cal Due
3110B 1320 12 6/3/02 6/3/03

3115 487 12 4/22/02 4/22/03
3148 1347 12 10/30/02 10/30/03
HP12/1000-5AB 1343 12 10/17/02 10/17/03
84125C 1410 12 4/2/02 4/2/03

8449B 785 12 1/24/03 1/24/04
8593EM 1319 12 11/19/02 11/19/03
ESVP 213 12 7122/02 7122/03

Test Equipment (Emissions)

lofl
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EXHIBIT 2: Test Data Log Sheets

ELECTROMAGNETIC EMISSIONS
TEST LOG SHEETS
AND
MEASUREMENT DATA

T50130 17 Pages
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EMC Test Data

Client: MDS
Model: Carrier Wave 500

Contact: -
Emissions Spec: FCC part 15.247
Immunity Spec: -

Job Number: J50087
T-Log Number: T50130
Proj Eng: -

Class:
Environment;

EMC Test Data

For The

MDS

Model

Carrier Wave 500

T-Log: T50130, Rev 1.0
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EMC Test Data

Contact: -
Emissions Spec: FCC part 15.247
Immunity Spec: -

Client: MDS
Model: Carrier Wave 500

Job Number: J50087
T-Log Number: T50130
Proj Eng: -

Class:
Environment;

EUT INFORMATION

General Description

The EUT is a ISM Band Radio which is designed to FCC part 15 license free applications. Normally, the IDU (indoor unit)
would be placed on a table top during operation. The IDU was, therefore, treated as table-top equipment during testing to
simulate the end user environment. The electrical rating of the IDU is -33to -72 V DC @ 1.5 Amps.

The ODU (outdoor unit) is tower mounted during normal operation. The ODU was, therefore, treated as Tower mounted
equipment during testing to simulate the end user environment. The ODU gets it DC voltages from the IDU.

Equipment Under Test

Manufacturer

Model

Description

Serial Number

FCCID

MDS

Carrier Wave 500

ISM Band Radio

N/A

TBD

high

Other EUT Details

Modification History

EUT Enclosure
The IDU enclosure is primarily constructed of fabricated sheet steel. It measures approximately 17" wide by 18" deep by 4"

The ODU enclosure is primarily constructed of diecast aluminum. It measures approximately 15" wide by 15" deep by 4" high.

Mod. #

Test

Date

Modification

1

2

3

Modifications applied are assumed to be used on subsequent tests unless otherwise stated as a further modification.

T-Log: T50130, Rev 1.0

EUT Descrip
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?EHI()‘[‘[ EMC Test Data

Client: MDS Job Number: J50087
Model: Carrier Wave 500 T-Log Number: T50130
Proj Eng: -
Contact: -
Emissions Spec: FCC part 15.247 Class:
Immunity Spec: - Environment:

Test Configuration #1

Local Support Equipment

Manufacturer Model Description Serial Number FCCID

None

Remote Support Equipment

Manufacturer Model Description Serial Number FCCID

Kepco 4822M DC power supply P185238 N/A

Interface Cabling and Ports

Cable(s)
Port Connected To Description Shielded or Unshielded Length(m)
F1(A) Terminated Multiwire Shielded 2
F1 (B) Terminated Multiwire Shielded 2
Chl Terminated RJ45 Ushielded 2
Ch2 Terminated RJ45 Ushielded 2
Ch3 Terminated RJ45 Ushielded 2
Ch4 Terminated RJ45 Ushielded 2
RF Out External Antenna Coaxial Shielded 15
DC Input DC power source 2 wire Ushielded 30

Note: The Consolde port was not connected as the manufacturer stated that this is for configuration purpose and therefore
would not normally be connected.

EUT Operation During Emissions
EUT was operating at maximum power at a set channel. Internal software was used to exercise the ports.

T-Log: T50130, Rev 1.0 Test Configuration #1 Page 3 of 17



ZElliott EMC Test Data

Client: MDS Job Number: J50087
Model: Carrier Wave 500 T-Log Number: T50130
Proj Eng: -
Contact: -
Spec: FCC part 15.247 Class: N/A

Radiated Emissions

Test Specifics
Objective: The objective of this test session is to perform final qualification testing of the EUT with respect to the
specification listed above.

Date of Test: 2/10/03 Config. Used: 1
Test Engineer: Marissa Faustino/Jmartinez Config Change: None
Test Location: SVOATS #3 EUT Voltage: -48Vdc

General Test Configuration
The EUT and all local support equipment were located on the turntable for radiated spurious emissions testing.
For radiated emissions testing the measurement antenna was located 3 meters from the EUT.
When measuring the conducted emissions from the EUT’s antenna port, the antenna port of the EUT was connected to the
spectrum analyzer or power meter via a suitable attenuator to prevent overloading the measurement system. All measurements
are corrected to allow for the external attenuators used.

Ambient Conditions: Temperature: 12°C
Rel. Humidity: 56%

Summary of Results

Run # Test Performed Limit Result Margin
e [0 S0 S PRI | s | zama it
2 6dB Bandwidth 15.247(a) Pass 37.7 MHz
3 Output Power 15.247(b) Pass 25.1dBm
4 Power Spectral Density (PSD) 15.247(d) Pass .33 dBm/MHz
5 Out of Band 15.247( ¢) Pass Refer to Plots

Modifications Made During Testing:

No modifications were made to the EUT during testing
Deviations From The Standard

No deviations were made from the requirements of the standard.

T-Log: T50130, Rev 1.0 RADIO 10&11-Feb-03 Page 4 of 17
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EMC Test Data

Contact:

Client;
Model: Carrier Wave 500

MDS

Spec: FCC part 15.247

Job Number: J50087
T-Log Number: T50130
Proj Eng: -

Class: N/A

Run #la: Radiated Spurious Emissions, 30-40000 MHz. Low Channel @ 5731 MHz

H \Y
Fundamental emission level @ 3m in 100kHz RBW: 123.6 93.9
Limit for emissions outside of restricted bands: 103.6 dBuV/m
Frequency| Level Pol 15.209 / 15.247 Detector Azimuth| Height |Comments

MHz [dBpVim| vih Limit Margin Pk/QP/Avg |degrees| meters
11462.00 58.7] V 74.0 -15.3 Pk 240 12
11462.00 4571 'V 54.0 -8.3 Avg 240 1.2
17193.00 65.6] V 74.0 -8.4 Pk 360 14
17193.00 488 V 54.0 -5.2 Avg 360 1.4
11462.00 578 H 74.0 -16.2 Pk 47 1.0
11462.00 458 H 54.0 -8.2 Avg 47 1.0
17193.00 655 H 74.0 -8.5 Pk 286 1.0
17193.00 488 H 54.0 -5.2 Avg 286 1.0

Note 1.

For emissions in restricted bands, the limit of 15.209 was used. For all other emissions, the limit was set 20dB below the

level of the fundamental.

Run #1b: Radiated Spurious Emissions, 30-40000 MHz. Middle Channel @ 5768.7 MHz

level of the fundamental.

H \Y
Fundamental emission level @ 3m in 100kHz RBW: 124 95.4
Limit for emissions outside of restricted bands: 104 dBuVim
Frequency| Level Pol 15.209 / 15.247 Detector Azimuth| Height |Comments
MHz [ dBpVim| vih Limit Margin Pk/QP/Avg |degrees| meters
11537.00 59.0] V 74.0 -15.0 Pk 251 12
11537.00 457 V 54.0 -8.3 Avg 251 1.2
17306.00 65.4] V 75.0 -9.6 Pk 265 16
17306.00 495| V 54.0 -4.5 Avg 265 1.6
11537.00 585 H 76.0 -17.5 Pk 256 1.0
11537.00 453| H 54.0 -8.7 Avg 256 1.0
17306.00 655 H 77.0 -11.5 Pk 247 1.0
17306.00 495| H 54.0 -4.5 Avg 247 1.0
Note 1 For emissions in restricted bands, the limit of 15.209 was used. For all other emissions, the limit was set 20dB below the

T-Log: T50130, Rev 1.0
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EMC Test Data

Client: MDS Job Number: J50087
Model: Carrier Wave 500 T-Log Number: T50130
Proj Eng: -
Contact: -
Spec: FCC part 15.247 Class: N/A
Run #1c: Radiated Spurious Emissions, 30-40000 MHz. High Channel @ 5843.7 MHz
H \Y
Fundamental emission level @ 3m in 100kHz RBW: 125 96.3
Limit for emissions outside of restricted bands: 105 dBuV/m
Frequency| Level Pol 15.209 / 15.247 Detector Azimuth| Height |Comments
MHz [dBpVim| vih Limit Margin Pk/QP/Avg |degrees| meters
11687.00 589 V 74.0 -15.1 Pk 35 16
11687.00 463 V 54.0 -7.7 Avg 35 1.6
17531.00 66.3] V 75.0 -8.7 Pk 164 11
17531.00 512 V 54.0 -2.8 Avg 164 11
11687.00 599] H 76.0 -16.1 Pk 0 1.0
11687.00 465 H 54.0 -7.5 Avg 0 1.0
17531.00 68.4] H 77.0 -8.6 Pk 267 11
17531.00 509/ H 54.0 -3.1 Avg 267 11

Note 1.

For emissions in restricted bands, the limit of 15.209 was used. For all other emissions, the limit was set 20dB below the
level of the fundamental.

T-Log: T50130, Rev 1.0
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EMC Test Data

Client: MDS
Model: Carrier Wave 500

Contact: -
Spec: FCC part 15.247

Job Number; J50087
T-Log Number: T50130

Proj Eng: -

Class: N/A

Run #2: Signal Bandwidth

i

i
/

/
[

J

CEMTER 5. 7SRAAAGH=z
#¥REW 188kHz VEW 1@8kHz

SPAM 53 93MH=z

SWP 58, @ms

ATTEN Z@dE AMKR . 3BdE
RL 9.3dBm ZdE~ 37 . STMHz
13 (L4 22/12/93| | 1&3

| '
|
juj i ‘1h‘
A
) \
W

CEMTER 5. 32Z25BE@GH=z
#REM 108kHz #UBM 1lBO8kH=z

SPAM 75, 48MHz
SkP S8, Bms

Resolution |  6dB Signal
Channel | Frequency (MHz) Bandwidth Bandwidth Graph reference #
A 5750 100kHz 37.7 101
1A 5733 100kHz 9.6 102
4A 5768 100kHz 9.7 104
B 5825 100kHz 37.6 103
4B 5843.7 100kHz 9.1 105
RL'S iaBm  zems 57 oembe ATTEN 20dB 4R - 37dB
el 15 B4 PBzrlprez 1@z
Ed

|
!

CEMTER 5. 72ZBEGHz
#REM 108kHz

#UEBM lBBkHz

SPAM ZB. BEMHz
SWP 58 Bms

ATTEN Z@dE AMKR . EBIAE
RL 14 9dBEm 2dEB/ 9 TEAMHz
16: Bz PBzs1p-ez 14
*
DISHLAY | LIN
5. | dEq
juj T
|
i |
W

CEMTER 5. FEVIEGH=Z
#REM 108kHz

#UBL Z@08kHz

SPAM Z8. BEMHz
SkP S5@. Oms

T-Log: T50130, Rev 1.0
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ZElliott EMC Test Data

Client: MDS Job Number: J50087
Model: Carrier Wave 500 T-Log Number: T50130
Proj Eng: -
Contact: -
Spec: FCC part 15.247 Class: N/A
ATTEMN Z@8dEB AMER - BFdBE
FL 8. ZdEm ZdB.~ 9. 13MH=
" . <105
!
|
[ I
|
\
i
CEMTER 5.B28427VHAGH=z SPAM Z28. BarHz
#¥REW 1B68kH=z #¥UBW 1B88kH= SWF S@. Bms

Run #3: Output Power

Channel [ Frequency (MHz) | Res BW | Output Power Graph reference #

A 5750 1MHz 24.2 201

1A 5733 1IMHz 25.1 202
4A 5768 1MHz 23.3 204

B 5825 1MHz 23.2 203
4B 5768 1MHz 22.9 205
R e UGl g VU

14: B8 Az 1A-B3 = =N 15 g8 He-1[R-RA3 zZlez

AH e, aa Ed I
DENSITY =51 ]5d B Hz DEMETITY | -« dEm-Hz h

|
—

b N

CEMTER 5. 7338BGH= SPAM ZB. BEMH=z

CENTER 5. TSEEHGH=z SPAM 7S BEMHz ¥REW 1.8MHz  *%UBW 300kHz SWF 5@ @ms

#¥REW 1. B@MH=z #¥UBW 388kHz SWP 58, Bms

T-Log: T50130, Rev 1.0 RADIO 10&11-Feb-03 Page 8 of 17



ZElliott EMC Test Data

Client: MDS Job Number: J50087
Model: Carrier Wave 500 T-Log Number: T50130
Proj Eng: -
Contact: -
Spec: FCC part 15.247 Class: N/A
ATTEN 3@dE MKR 12.24dEm
ATTEN 3@dE MKR S. 59dEm
RL 1@. BdBm LIN 5. 8884 1GHz RLlBlSB'?SdEZmZ/la/ZLSIN 292545%"'2
13 Pz Bz-1p-B3 =]
"| " CTATNEC | PomER ] | a ’
[CHAMNEL | POWER | | ACRGSS -79%H21 |“ -
p pHieides o7 Bz i A DIToTdL 23 3d
DENETTYT-E . DENMEITY [ —46 I
T I T pl T '1|
i L / |
¥ j‘ 1\
7 Y Y
CEMTER 5.7E79B8GH= SPAM ZA@. BAMH=z
CEMTER 5. B825BAGH=z SPAM 75, 4B8MH=z
L RN AR = ¥REW 1. @MHz  *UBW 2@BkHz SWP E5@. @ms
ATTEN 38dE MKR S.59dEBm
FL 1E. 2dEBEm LIM 5. B83813GH=
16: @7 Hz-11l- 83
CHAMNEL
ACROSS 9
DITOTAL 22 .
DENSITY )
<--205
A
CEMTER 5.84308BGH= SPAM 2B. BEMH=z
¥REW 1.BMHz  %UBW 2BBkHz SWP S@. Bms

T-Log: T50130, Rev 1.0 RADIO 10&11-Feb-03 Page 9 of 17



ZElliott EMC Test Data

Client: MDS Job Number: J50087
Model: Carrier Wave 500 T-Log Number: T50130
Proj Eng: -
Contact: -
Spec: FCC part 15.247 Class: N/A

Run #4: Power Spectral Density

P.S.D. (averaged
Channel | Frequency (MHz) | Res BW over;?s)lfac;nd n Graph reference #
bandwidth)
1A 5733 3kHz -5.7 300
4A 5768 3kHz 0.33 304
A 5750 3kHz -11.2 301
B 5825 3kHz -11.2 303
4B 5843.7 3kHz -0.2 305
ATTEM ZEdE MR —11. 17dBm
ATTEM Z@d4B MKR -5 E7dEm RL 1@. @dBm 18d B~ 5. 7487345GH=
FL 1&.8dEBEm 18d B 5. 733264 32GH= T2 | i) TP = EE3
eyl ™ FIY WY -y prpeny IR [T ik e S b + e taarlpen] ‘j‘r‘ Minly Al iy
DISHLAY|LING S o 52 dBm
8.8 |dBm
n
CEMTER 5. 7426858GH= SPAM 288 . Bk H=z
CENTER S 73317S58GHz SPAN 308 Ak Hz #¥REW 3. BkHz ¥UBW 3. BkHz *¥SWP 1BBsec
#¥REW 3. B@kH=z #¥UBKW 3 BkH=z #¥SWP 1B@szec

T-Log: T50130, Rev 1.0 RADIO 10&11-Feb-03 Page 10 of 17



ZElliott EMC Test Data

Client: MDS Job Number; J50087
Model: Carrier Wave 500 T-Log Number: T50130
Proj Eng: -
Contact: -
Spec: FCC part 15.247 Class: N/A
ATTEM ZGBdE MR —11. 17dBm
RL 18 BdBm BB, 5 B243767GHz 200 B \adB, 5 DEvRimoaHs
= e Tho el =& b1 I e
b .'EEID-\MM-MJWN'« T ST -
e =y o il Y L
S GIASTET Bz r e Nl DISFLATILINE
D[=11]17 &Em D[
W
CEMTER 5.828245117GH= SPAM 288 . Bk H=z
#REW 3.DkHz ~ #UBN 3.OkHz  #SWF 10Dsac AREN 3 DhFa  AUBN 3. OkHz  KGWP 1DOesn
ATTEM ZB8dB MKR —. 17dBm
FL 18. BdBm 18d B~ 5.8414458GH=
[ R o R P [ =
PR Y PP T P78 F e P e - ,,_Lulﬁ
OISKHLAY | LINE
8.8 |dEBm
n
1]
CEMTER 5. 8413158GH= SPAMN 3860 AkHz
#¥REW 3. B@kH=z #¥UBW 3. B@kH=z #¥S5WP 1B@sec
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ZElliott EMC Test Data

Client: MDS Job Number: J50087
Model: Carrier Wave 500 T-Log Number: T50130
Proj Eng: -
Contact: -
Spec: FCC part 15.247 Class: N/A

Run #5: Out-of-band Conducted Spurious Emissions

Channel | Frequency (MHz) Notes Graph reference #s

A 5750 401, 402, 403, 404, 405,

All out of band signals in any 100kHz bandwidth were more than

5733 . 406, 407, 408, 409, 410
1A 20dB below the fundamental signal level.
B 5825 411, 412, 413, 414, 415,
4B 58437 416, 417, 418, 419, 420,
4A 5768 421,422, 423, 424, 425,
ATTEN ZBdEBE MR —-E1.5B8dBm
ATTEM ZBdB MR —-E1. 23dBEm RL 18. 8dEm lEdB- 2. 94BGHz
RL 18. BdBEm 1Ad B~ 846 . AMH=z 14. BA AZ-1B-83 42
14 HE MZs1R-83 481
*
DISHLAY | LIMNE
MER —Za @ dBEm

546 [@ Miz D
DI-E1[32 dBm

A N - S —
START 1. 8@E@GHz STOFP 5. 888GH=z
START 28 . BMHz STOF 1. BEBAGHz *¥REMW 188kH=z *#UEBMW ZB@kHz SWP 2 ZBsec
#RElM 188kHz #UBM Z@EkHz SWF S4@ms

T-Log: T50130, Rev 1.0 RADIO 10&11-Feb-03 Page 12 of 17
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EMC Test Data

Client: MDS
Model: Carrier Wave 500

Contact: -
Spec: FCC part 15.247

Job Number; J50087
T-Log Number: T50130

Proj Eng: -

Class: N/A

ATTEM ZBdE

MEKR —-E4. 17dEBm

ATTEMN ZBdE

MKR -59. 67dEBm

RL 16 @dEm 1AdE~ 5 BESGHZ FL 1A AdEm 18d B/ 14 35GHz

14: B4 PBzslp-ez EEJE] 14. EE  Bz-1B-B3 a4
1 *
DISHLHY]| LINE DISKFLAY] LIME
- B||dEm -15]3 dBm
D D
L]

A | PYEY AT VwYC Lo R AP T T o a1 W TR e YR I

START 5. BUAGHz
#RElM lEOBkHz #UBM Z@0@kHz

STOF 18. BEAGHz

START 1@. BEGHz

SWP 2. 8B=sec ¥REM lBBkHz

MKR —-51. 33dEBm ATTEN 4ddB

#UBW Z0BkHz

STOF ZB. BEBGHz

MKR —44. 38d Bm

SWF 5. 50sec

ATTEN Z@dE
rd
RL 1@ @dBEm 1AdE~ 31 BAGHz Ri52;é7d§2/12/;£d3 8994EEH2
14 B2 pBzslp-s@z 485
TISHLAY | LING
KR —8. 1 dBq
31. 88 GHz D
DI-E1[3% dBm
e . N " ol P 1 PRI
.\ M\L........A-vv‘w i
e
W

START zZ8. BAGHz
#RElM 108kH=z

#UBL Z@0@kHz

START 38. BMH=z
STOF 48, BBGHz #REBW 188kH=z

SWP 11. Bsac

¥UBW 3@BkH=z

STOP 1. BBBRGH=
SWP S54B8ms

T-Log: T50130, Rev 1.0
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EMC Test Data

@%glliott

Model: Carrier Wave 500

Contact: -
Spec: FCC part 15.247

Job Number: J50087
T-Log Number: T50130
Proj Eng: -

Class: N/A

ATTEM 4BdB MKR —43. 47dBm
FL Z1.7dBEm 18d B~ 2. 433GH=

16. p8 RB2s1B R3 4|7

DISFLAY | LIME

=] o Bij
I}

- YT PP e R -

1

START 1. BEEGH=z
¥REM lBBkHz

ATTEM 4BdE

#UBW Z0BkHz

STOP 5. BEEGH=z
SWP 2. Z0sec

MKR —28. BE2dEm

FL Z1.7dBm 18d B~ 1. BBGH=
16: Il pzs1p- @32 EEE]
DISFLAY |LINE
—5.1 dBq
]
b Ml
A*”Hkuﬂﬂ*ﬂ*&fﬂ“ VA ) Lmﬂ”fv
o]

START 18. BE@GHz
¥REW 10@kH=z

*#UEBMW ZB@kHz

STOFP 20, BAGH=z
SWP 5. 5Bsec

ATTEM 4@dB MKR —35. 53dBm
FL Z1.7dEm 18d B~ 2. B4EGH=
161z pzs1prB3 48
#
DISKFLEY [LIME
—8. Eir
o]
| P M i & o I
WL e
e
o]

START 5. BBEAGH=
¥REBW 188kHz

ATTEM 4BdE

#¥UBW Z8@kH=z

STOF 18. BABGH=
SWFP 2. 8@sec

MKR —13. 97dBEm

RL 21 7dBEm 18dE~ 38 3TGHz
16: 12 pzriprs@z 41@
KR
38. 37 GH=z
DI=1=T97 dEm o
\ .

W

START Z8. BAGHz
#¥REW lOBkHz

#UEBM ZEBkHz

STOP 4@. BAGH=z
SWP 11, B=sac

T-Log: T50130, Rev 1.0
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EMC Test Data

Client: MDS
Model: Carrier Wave 500

Job Number; J50087
T-Log Number: T50130

Proj Eng: -
Contact: -
Spec: FCC part 15.247 Class: N/A
ATTEN 2BdE MKR —E5. 77dBm
ATTEM Z@dE MKR —SE. 43dEm FL 1@. 4dBEm 18d B~ 2. ZEFGH=z
FL 18. 4dBm 18d B~ 359 . BMH= 14: B3 Az 1RA-B3 41z
14: 1 PBzslp-sBEz 411
DISKFLAY] LIME
DISFLAY|LINE oS diim
—15]3 dBm
]
L k (PIPR) WY g A iy gy
PV FETTR TSPPO A | PIRTOH NP AT PR V| AT
START 1 ARAGH=z STOF 5 AAAGH=
START 28.@MHz STOP 1. B@EEGH= #REW 18BkHz #UBK 288kHz SWP 2.2@sec
#REW 1@8kHz *#UEBK 2@@kHz SWFP S4@ms
ATTEM =Z@dEB MKR . 98dBEm
EL 18. 4dBm 1Ad B~ 5. 817VGH=z ATTEN ZE@dE MKR -51. EAdEm
14 P4 PBr-oip-m3 413 FL 1A 4dEBm 16d B 13 33GHz
14 k7 PBzslp-s@z 414
DISKLAW [ CINE
o =4S i DISRLAT|LING
= 3 dEm
]
J A nsopy bt o uu.‘.Lﬂ A
bt ] uid "l AR gmwi&ﬁr%*m et tirrvlg errra]
START 5 RAAAGH=z STOF 18 ARAGHz
#¥REW lBBkHz #UBW 308kH=z SWP Z.80sec START 18 .@@GH=z STOP ZB. BEGH=
#REW 1@8kHz #UEBK 3@@kHz SWF 5. S@zac
ATTEM =BdB MKR —42. 77dBm
FL 18. 4dBm 18dB/ 32. BYGH=
14: 9 p2s1psaz 414
MER
25 87 Gz
DI=4zT77 dBm
= <---Graph mis-labeled. Actually Graph # 415
o
g, Ak
P Aeyetuthd MNHMWJ
START 2@ AAGH=z STOFP 48 AAGH=z

¥REW 188kH=z #UBW 388kH=z

SWP 11. @sec
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ZElliott EMC Test Data

Client: MDS Job Number: J50087
Model: Carrier Wave 500 T-Log Number: T50130
Proj Eng: -
Contact: -
Spec: FCC part 15.247 Class: N/A
*¥ATTEM 4B8dE MR —43. 13dBm
VAT adE e KR sadeeeEn RUZ) Tdie__iop 2 sorce:
16 B2 R g = b 416
DISKHLAY | LIME
TEE |2 Mz p R g

D=4a3]=20 dEm

TPOPO I, A7\ PRV FPTSUTT MUY P A n poc kbl e A Eai A e iyl et
W W
START 38. BMHz STOP 1. B0888GHz *EQERIzéREEEGH;UBN 3ZZkHiTOP Ssi%?%HZZSQC
¥REW 1@@kHz #UBW 3@0kHz SWP S4@ms
#¥ATTEM 4B@dB MKR 11.53dBm
RL Z1.7dBm 18d B~ 5. B33GHz ¥ATTEN 4BdB MKR —24.97dBm
5 ke bz il as Y] RL 21.7dBm 1@dB~ 19. 5BGHz
16 g pesifl-e3 4119
DISHLAl [LINE
—8-1 dpq TR
jn} 19,589 GHiz
D=z4197 dEm
ppit it ot
T e i el
* . o] T g LSO e . L
(—
W
W
START 5. BRAGHz STOP 1@ BABGHz
¥REW 188kHz ¥UBW 388kHz SWP 2.8@sec START 18 BAGHz STOP 28 BAGHz
¥REW 1@8kHz ¥UBW 3@@kHz SWP 5. G@sec
#¥ATTEN 4@dB MKR —44. 13dBm
¥ATTEM 4B@dE MKR —13. 47dEm RL 21.7dEBEm 1@dB~ 544 . 3MHz
RL 21 7dEm 18d B 38, 13GHz e ks b iloas a1
16: @ pzrill-ez 428
TR
KR 54413 Mz
38. 13 Ghiz D=2 15 d&Em
D=1=T47 dEm
. . 2V
PSR TN U NI AP 1 SO N ok
W
W
START 3@ @MHz STOP 1. ABEAGHZ
START Z8. BHGHz STOF 4@. BAGHZ ¥RBW 1@8kHz ¥UBW 3@BkHz SWP S4@ms
#¥REW 1B8kHz #¥UEW 300kHz SWP 11. Bsec
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EMC Test Data

Client: MDS
Model: Carrier Wave 500

Job Number; J50087
T-Log Number: T50130

Proj Eng: -
Contact: -
Spec: FCC part 15.247 Class: N/A
¥ATTEN 4@dE MKR -43. 63dBm
RL Z21.7dBm 1@d B~ 2. B275H= *EITET ;S%E 1Ed B~ EKESégHS?dBm

16 B4 B2siiloaz 4zlz 15 45 TYNYEE —==
TR
3. HI7T GH= MR L

DI=33]63 dom D fé?ts S?i

e T | i

" PO R - N B S

W 1]

START 1. BERAGH=z
#¥REW 188kHz *

¥ATTEN <4@dB

STOF 5. BBRGHz
VBMW 388kH=z SWP 2. Z2B8sec

MR —24.97dBm

RL Z1.7dBm 1Bd B~ 18. 3@GHz
1E BE Pz-lil-83 4zl
TER
15. 30 GHz
D=Zz4T97 dEBm
T Jrnluerrl
s Bl e ) T WO R
W

START 1@. BAGHz

¥REBW 188kH=z

STOP ZB. BEGH=z

#¥UBW ZB@kHz SWP 5. 5B@sec
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